Northern Lake Champlain
Direct Drainages

Tactical Basin Plan

MANAGEMENT DIVISION

A

. .¢.(..

B -

.7\" .
%%W

T :—pu > m””

VR TTRR U PNy | g TP LA IR B,

AR @I RIWorking Draft - This is a preliminary draf
for review with partner to inform, develop and enhance
strategies. It should be considered a work in progress.




Approved:

Peter Walke Commissioner Date

Department of Environmental Conservation

Julie Moore, Secretary Date

Agency of Natural Resources

Cover Photo: Burlington Waterfront Photographed by Karen Bates

The Vermont Agency of Natural Resources is an equal opportunity agency and offers all persons the benefits
of participating in each of its programs and competing in all areas of employment regardless of race, color,
[...]
be included?)

In an effort to control winter management costs, VI'rans and municipalities have already adopted
practices that reduce use of deicing salt. This may not be the case for businesses who are often
dependent on contractors to decide appropriate application of salt to parking lots and walkways.
Partners, including Winooski Natural Resource Conservation District and the UVM Sea Grant
Program have supported education and outreach efforts to reduce the use of Chlorides on
commercial parking lots as well as municipal properties as part of winter management practices.

Chloride (mg/L)

AN ol

L

200 L —=a p ——
Chronic Standard: 230 mg/L Midstream
[0 Midstream 2 Downstream

Figure 16. Potash Brook sampling results (grab samples)from the Chittenden County Stream Team project (WNRCD
2019)

Toxins - Legacy

The barge canal in Burlington Bay as well as Stevens Brook in St. Albans are degraded due to
sediment contamination from industrial activity in the 20™ century and eatlier. The health risk to

humans and aquatic biota keep these waters from meeting standards. Current strategies include

WORKING DRAFT Lake Champlain Direct Drainages Tactical Basin Plan 2/24 Page 64


http://rethinkrunoff.org/explore-the-lake-champlain-basin/potash-brook/
http://rethinkrunoff.org/explore-the-lake-champlain-basin/potash-brook/

containing contamination. Monitoring ground water in surrounding areas help to identify movement
outside of existing area. Recently, a new contaminate from industrial activity, known as PFAS has

been identified in Vermont ground and surface water.

PFAS chemicals in Surface Waters

PFAS, “Per- and poly-fluoroalkyl substances” is a large group of human-made chemicals that have
been used in industry and in many consumer products since the 1950s because they are resistant to
heat, water, oil, grease and stains. There is growing concern because some of these chemicals have
been linked to health problems even at very low contamination levels. These chemicals are also very
stable and persistent, meaning that past contamination will remain in the environment for a long
time and will not breakdown. Some of these substances can also build up in people and in the
environment. They are also water soluble and highly mobile, making groundwater vulnerable for

contamination.

The Agency of Natural Resources is working to ensure drinking water as well as rivers, lakes, ponds
and wetlands, fish and wildlife are safe from PFAS contamination. The Agency will develop a plan
and undertake a rulemaking to adopt water quality standards for the five PFAS chemicals by January
15, 2020, which adoption expected by 2024.

The Agency is working with the Vermont Department of Health to investigate and address
contamination from the release of PFAS chemicals into the environment. Efforts are summarized

here

Updates can be found here.

Recommendations

The Agency continues regulatory oversight of hazardous waste sites to ensure legacy toxins do not
migrate (hazardous waste website), supports illicit discharge detection surveys. MS4s continue to
meet housekeeping criteria for MS4 permit. Partners efforts to provide winter management

strategies are supported.

Support of Lake friendly lawn care practices help to limit use of pesticides, for example, Raise the
Blade program.

WORKING DRAFT Lake Champlain Direct Drainages Tactical Basin Plan 2/24 Page 65


https://dec.vermont.gov/pfas
https://dec.vermont.gov/watershed/map/pfas-surface-waters

I-\ F. Wastewater

Controlling Phosphorus from Wastewater Treatment Facilities and
Other Industrial Discharges

Municipal wastewater, originating from a combination of domestic, commercial, and industrial
activities, is conveyed to centralized wastewater treatment facilities (WWTF) and treated to
established standards identified in permits" before discharge into a receiving water.

The treated wastewater from the nine WWTTF in the basin contribute x percent of The North Lake
Basin’s P load to the lake (see Table x). As of the issuance of this Plan, all facilities have been
reissued permits in accordance with the 2016 Lake Champlain Total Phosphorus TMDL (2016
TMDL), except for Burlington Main. In addition to total phosphorus limits, the post-TMDL
permits have several requirements regarding phosphorus discharge to ensure that the facilities
remain within their phosphorus allocation and maximize their removal of phosphorus.

The DEC Wastewater Program maintains a tracking system for phosphorus loading from Vermont
WWTFs so that a facility approaching, or over, 80% of the annual mass limit in its permit can be
identified. The 80% threshold is calculated by comparing the individual annual mass limit to the
actual phosphorus discharge load from the WWTTF over the prior 12 months:

WWTF Annual TP Load / Annual Mass Limit x 100

WWTFs in the Lake Champlain watershed with existing discharged loads of phosphorus already at,
or above, 80% of their current annual mass limits are identified in Table 21.

To ensure that all facilities are operating as efficiently as possible, all reissued wastewater discharge
permits under the 2016 TMDL will require facilities to develop or update a Phosphorus
Optimization Plan (POP) to increase the WWTE’s phosphorus removal efficiency by implementing
optimization techniques that achieve phosphorus reductions using primarily existing facilities and
equipment. Facilities will be given 12 months following permit issuance to engage in optimization
techniques for the removal of TP.

In addition to the POP, all permits will require facilities’ phosphorus discharge to be evaluated by
the ANR Secretary relative to the 80% threshold after the optimization period and based on the

13 National Pollutant Discharge FElimination System (NPDES) Permits

WORKING DRAFT Lake Champlain Direct Drainages Tactical Basin Plan 2/24 Page 66


https://dec.vermont.gov/sites/dec/files/wsm/wastewater/docs/PhosphorusOptimizationPlanGuidance.pdf
https://dec.vermont.gov/sites/dec/files/wsm/wastewater/docs/PhosphorusOptimizationPlanGuidance.pdf
https://dec.vermont.gov/watershed/wastewater/discharge-permits#Additional%20Policies%20and%20Procedures

prior 12 months. The 80% evaluation continues on a rolling 12-month basis thereafter. If a facility
is at, or reaches, 80% of its annual mass limit, the permittee must develop a Phosphorus
Elimination/Reduction Plan (PERP) to ensure that the facility will comply with its annual mass
limit.

Burlington and St. Albans City in the North Lake Basin (see Table 21) utilize combined sewers
where stormwater and wastewater are directed to and flow together through the sewer system to the
treatment facility. Occasionally, as a result of precipitation events that surpass the capacity of the
sewer collection system, combined sewer overflows (CSOs) may occur. Communities with CSOs
have been issued 1272 orders directing them to prepare a Long-Term Control Plan (LTCP). A
guidance document that provides additional detail beyond the existing EPA guidelines and the
requirements of the CSO Rule is being developed and the LTCPs prepared by municipalities will be
evaluated against it. Due to the schedule in preparing this guidance document, DEC will work
cooperatively with the communities to ensure that comprehensive plans with a high probability of
success will be created.

Table 21. Summary of permit requirements for the wastewater treatment facilities in the North Lake Basin.

Facility Permit Design 5/01/2018- TMDLWLA 2018 wc* Treatment Receiving
permit ID expiration  flow 4/30/2019 MT P/yr. % of 7Q10 /LMM type water

MGD Flow (MGD) WLA
/ Percent of
Design Flow

Alburgh 0.164 MGD 0.108 N/A Aerated 0 Lake
3-1180 126% lagoons and Champlain
spray field

St Albans City 2022 4.000 2.49 MGD 2.76 (until 47.7% 0.97/.061 Rotating 1 Stevens Brook

3-1279 625% upgrades biological Wetlands
completed contactor contiguous
or JuIy 1, with Lake
2020) Champlain

St Albans Northwest = 2022 0.040 0.0207 MGD | 0.028 46.1% 0.024/0.014 | Tertiary 0 Stevens Brook

Correctional 52% treatment

3-1260

VT Fish & Wildlife— | 2022 11.500 3.65 MGD 0.914 20.8% N/A Clarifierw/ | 0 Lake

Ed Weed Fish 35% alum Champlain

Culture Station

3-1312

Burlington Main 6/30/2010 @ 5.300 3.94 MGD 1.464 26.4% N/A Activated 3 Lake

3-1331 74% sludge Champlain

South Burlington - 2022 1.250 0.6175 MGD | 0.345 22.4% N/A Extended 0 Shelburne Bay

Bartlett Bay 49% aeration

3-1284

Shelburne 1 (Crown = 2022 0.440 0.258 MGD 0.122 48.4% N/A Sequencing | 0 Shelburne Bay

Rd) 58% batch

3-1289 reactor

Shelburne 2 (Harbor | 2022 0.660 0.35 MGD 0.182 80.5% 0.897/0.576 | Sequencing 0 McCabes

Rd) 53% batch Brook

3-1304 reactor

Hinesburg 2022 0.250 0.147 MGD 0.069 62% 0.554/0.162 | Aerated 0 LaPlatte River

3-1172 59% lagoon

WORKING DRAFT Lake Champlain Direct Drainages Tactical Basin Plan 2/24 Page 67



* Instream Waste Concentration — or the proportion of river flow at lowest base (7Q10) and low median monthly (LMM) flow attributable
to discharge, for the facility design flow. Note that the IWC is specific to the flow of receiving water.

Facility -specific information

Alburgh

Treated wastewater is dispersed via spray irrigation on two land application areas that are
underdrained. Treated wastewater that infiltrates into the soil and groundwater is collected in the

underdrain system and discharges to the lake.

St Albans City

The St Albans City WWTTF is considered advanced treatment of wastewater. Following primary
clarifiers, trickling filter and rotating biological contactors, the effluent is treated in flocculation tanks
with alum and polymer for phosphorus removal. Effluent then flows to secondary clarifiers and
sand filters followed by chlorination/dechlotination for disinfection. An upgrade project is
currently under construction that will improve the ability of the facility to remove Phosphorus and

to repair/replace other equipment.

Associated with the collection system for the WWTT is the presence of one active combined sewer
overflow (CSO). This overflow occurs near Weldon Street and flows to Stevens Brook. The
Agency has issued a {1272 Otder, which requires ongoing abatement work to achieve compliance
with CSO Policy. The City is in the process of developing a LLong-Term Control Plan for their
CSOs.

St Albans Northwest Correctional
This treatment facility consists of four aerated lagoons and tertiary filtration followed by ultraviolet

disinfection.

VT Fish and Wildlife - Ed Weed Fish Culture

Wastewater flowing through the raceways is sent directly to the 1.3 acre polishing pond while
wastewater from the cleaning of the raceways is directed to a clarifier and then to the finishing pond
for treatment. While in the clarifier, the wastewater is treated with alum to facilitate solids settling.
Effluent discharged from the pond flows down a stabilized channel to Lake Champlain.

Burlington Main

This treatment facility is designed for an average daily flow of 5.3 MGD during dry weather
conditions; however, the secondary treatment process has the hydraulic capacity to treat peak flow
rates of 13 MGD of combined dry and wet weather wastewaters during storm events. Wet weather
flows exceeding 11 MGD are treated through mechanical screening, vortex separation and
disinfection to avoid discharge of waterborne human pathogens. This process also provides a high
level of treatment for the “first flush” that typically contains the highest level of pollutant
concentration. The City is currently (2014) monitoring to determine compliance with the CSO
Policy. Butlington is currently studying integrated planning for the stormwater and the three
Burlington wastewater facilities. The plan is scheduled to be completed in December 2019.

WORKING DRAFT Lake Champlain Direct Drainages Tactical Basin Plan 2/24 Page 68



South Burlington - Bartlett Bay

This facility provides advanced treatment of wastewater including rotary screening, extended
aeration for secondary treatment and nitrification, chemical precipitation for phosphorus removal, a
cloth disk filter for effluent polishing, and UV disinfection.

Shelburne 1 - Crown Rd.
This facility provides advanced treatment of wastewater using sequential batch reactors for
secondary treatment and nitrification, chemical precipitation for phosphorus removal, a cloth disk

filter for effluent polishing and chlorination/dechlorination for disinfection.

Shelburne 2 - Harbor Rd.

This facility provides advanced treatment of wastewater using rotary screening, sequential batch
reactors for secondary treatment, nitrification, biological phosphorus removal, chemical
precipitation for added phosphorus removal, filter for effluent polishing and ultraviolet light

disinfection.

Hinesburg

This treatment system consists of three aerated lagoons, chemical addition for phosphorus removal
and chlorination/dechlorination for disinfection. The facility’s current discharge permit includes a

compliance schedule that requires an upgrade of the treatment system by December 31, 2022. The

town is currently in the design phase of this upgrade.

WORKING DRAFT Lake Champlain Direct Drainages Tactical Basin Plan 2/24 Page 69



Dollars awarded by State of Vermont agencies to clean water projects in the Northern Lake Champlain watershed, by sector and State Fiscal Year.

$14,000,000
$12,815435
$12,000,000
$10,000,000 $9,890,932
$8,000,000
$6,000,000
$4,000,000
$3,272,404
$2,076,143
o -
30
SFY 2016 SFY 2017 SFY 2018 SFY 2019
m Agriculture mDeveloped Lands (Roads) m Developed Lands (Stormwater) m Natural Resources m'Wastewater m Cross Sector

Figure 17.. Dollars awarded by State of Vermont agencies to clean water projects in the Northern Iake Champlain watershed, by
sector and State Fiscal Year. (NEED MORE NARRATIVE TO SUPPORT THIS FIGURE — discussion of improvements o
WWTTF compared to other sectors?)

Municipalities have and will continue to upgrade WWTFs to meet the TMDL and optimize
performance with assistance from State and federal loan and grant programs. Figure x indicates a
significant increase in spending on these facilities since 2018 based on funding awarded by State
agencies. The increase in funding coincides with permit approvals.

Most permit updates occurred in 201x. The Agency expects that future funding requests from
municipalities will increase as efforts to update and improve facilities as required by permits
progress. The DEC WSMD Wastewater Management Program’s TMDL page provides additional
information to assist municipalities with permit compliance, including a list of grant and loan

opportunities.

To minimize the financial impact on communities of meeting 2016 TMDL targets for WWTF, DEC
will employ flexibility by:

WORKING DRAFT Lake Champlain Direct Drainages Tactical Basin Plan 2/24 Page 70


https://dec.vermont.gov/watershed/wastewater/tmdl-information#!

e [Expressing effluent P limits in permits as total annual mass loads.

e Providing a period of time for optimization to be pursued and the corresponding load

reduction results to be realized, and then commencement of the process to upgrade P
treatment facilities will be required when actual P loads reach 80% of the TMDL limits.

e [stablishing P compliance schedules in discharge permits that allow adequate time for

planning, engineering, and municipal budgeting.

e Providing other forms of flexibility that support achieving the wasteload allocations in an

optimally cost-effective manner, including P trading and integrated planning and permitting.

’ G. Natural Systems/Resource Restoration--Forests

Forest lands, like many natural systems,
support the health of surface waters and
are often the predominant landcover in
the watershed of a high-quality surface
water. Trout Brook, a high-quality
surface water in the basin benefits from
x percent forested landcover.

Silviculture and sugaring provide the
economic return that allow a landowner
to keep their property forested.
Management practices that focus on
reducing stormwater runoff and river